1000 SERIES DRILL
PARTS BOOK

HAYBUSTER MANUFACTURING. BOX 1940, JAMESTOWN, NORTH DAKOTA 58402-1940 No. 10



WARRANTY

HAYBUSTER 1000 SERIES DRILL

Haybuster Mfg. Inc., warrants to the original purchaser for one year from purchase date that
this product will be free from defects in material and workmanship when used as intended and under
normal maintenance and operating conditions. This warranty is limited to the replacement of any
detfective part or parts returned to our factory in Jamestown, Neo. Dak. within thirty (30) days of failure.

This warranty shall become void if in Haybuster Mfg. Inc.’s judgement the machine has been
subject to misuse, negligence, alterations, damaged by accident or lack of required normal
maintenance, or if the product has been used for a purpose for which it was not designed.

All claims for warranty must be made through the dealer which originally sold the product and
all warranty adjustments must be made through same.

This warranty does not apply to tires or bearings or any other trade accessories not manufac-
tured by Haybuster Mfg. Inc Buyer must rely solely on the existing warranty, if any, of these respec-
live manufacturers.

Haybuster Mfg. Inc. shall not be held liable for damages of any kind, direct, contingent, or con-
sequential to property under this warranty. Haybuster Mfg. Inc. cannot be held liable for any damages
resulting from causes beyond its control. Haybuster Mfg. Inc. shall not be held liable under this war-
ranty for loss of crops, or rental costs or any expense or loss for fabor or supplies.

Haybuster Mfg. Inc. reserves the right to make changes in materials and/or designs of this pro-
. duct at any time without notice.

This warranty is void if Haybuster Mfg. Inc. does not receive a valid warranty registration card
at its office in Jamestown, No. Dak. within 10 days from date of original purchase.

All other warranties marle with respect to this product, either exprassed or implied, are hershy
disclaimed by Haybuster Mfg. Inc.




SPECIFICATIONS - 1000 DRILL

Overall Width:

Seeding Width:

End Transport Width:

Height:

Weight:

Tire Size:

Hopper Capacity:
Grain — Front
Granulated Fertilizer
Grain — Front & Rear

Granulated Fertilizer Banding:

Feed System:

Hoses:
Row Spacing:
Openers: Doubie Disc

Press Wheels:

. Optional Equipment:

1-2-3-4 Drill Hitch and Componer.s

Acre Counter
Hitch Winch
Ballast Tanks
End Hitch
Stabilizer, Rear
Stabilizer, Front

7’ SPACING

123 inches

126 inches

192 inches

81 inches

6800 lbs.

9.5L x 14 Flotation
20 bu.

1670 Ibs.

40 bu.

2385 Ibs.

Infinitely Adjustable
Meter

Rubber Convoluted
7 inches
18 inches

Standard — Steel
Optional — 2 x 13 Rubber Cap



SPECIFICATIONS - 1000 DRILL

Overall Width:

Seeding Width:

End Transport Width:

Height:

Weight:

Tire Size:

Hopper Capacity:
Grain — Front
Granulated Fertilizer
Grain — Front & Rear

Granulated Fertilizer Banding:

Feed Systemn:

Hoses:

Row Spacing:

Openers: Double Disc

Press Wheels:

Optional Equipment:

1.2-3-4 Drill Hitch and Components

Acre Counter
Hitch Winch
Ballast Tanks
End Hitch
Stabilizer, Rear
Stabilizer, Front

PAIRED ROW

114 inches

120 inches

192 inches

81 inches

6000 Ibs.

9.5L x 14 Flotation
20 bu.

1670 lbs.

40 bu.

2385 Ibs.

infinitely Adjustable
Meter

Rubber Convoluted

Paired Row - 6-14 inches

18 inches

Standard — Steel Round
Optional — 2 x 13 Rubber Cap



Table of Contents

Page
SPECHICAtIONS . . . .. 1-2
Table Of CONtENIS . . .. o o e 3
Main Frame . .o 4-5
Wheel and Hub ASSembly ... .. . e 6-7
Drive ASSEMDIY . . .. e 8-9
TANK DIIVE .« . o o e e 10-11
Run Assembly Seeding and Banding. . . .. .. ..ot e 12-13
LOW ClearanCe RUN . . . . .ot e 14-15
ANRYArous RUN .o 16-17
Standard TanK . . . ot ...18-18
Banding TanK ... .. .. e 20-21
Seed and Fertilizer Setting Assembly . ... .. . 22
Ballast BraCket . . . . . e e 23
Coulter Disk and Scraper ASSEmMDIY . .. ... ... e 24
Press Wheel ASSembly . .. ... . . e 25
Rear SabiliZer . . . 26
Front StabiliZer . . . o 27
TOW HIE O . 28-29
HItCN Lt . 30-31
Single Hitch and 2 Drill HitCh . ... ... 32
B Dr HItCH . . e e e 33
4 D HITCN . . e e e 34
Single Hydraulics and 2 Drill Hydraulics ... ... ... 35
3 Dr HYAratiics .. . e 36
4 Drill Hydraulics .. ... o 37

ACTE COUNIET . o o 38



1000 DRILL MAIN FRAME




1000 DRILL MAIN FRAME

item Part No. Qty. Description

1 8400144 1 Main Frame

2 8400032 1 Goose Neck

3 8400033 1 Hose Minder

4 8400034 1 Hitch Block

5 8500008 1 Hitch Block Pin 1”7 x 10-1/4"

6 8400145 2 Torque Tube

7 8400146 4 Torque Tube Pivot

8 8400103 2 Hold Up Bar

9 8400133 1 Swivel Wheel Frame
8400147 1 Swivel Wheel Thrust Washer 2-1/2" 1.D.
8400044 1 Swivel Wheel Retainer Washer '
8400148 1 Banding Tool Bar Paired Row
8400149 Banding Tool Bar 7"’ Spacing
8400150 4 Tool Bar Bushing 1-1/4” OD x 3/4” 1D - 2" Long
8400151 4 Lift Links
8500021 4 Lift Link Pin 1"’ x 8"
8400152 4 Lift Link Bushing 17 OD x 7 GA, 5" Long
8400153 1 Seeding Tool Bar Paired Row

8400154 Seeding Tool Bar 7’ Spacing

8400134 2 Rear Wheel Spindie

8400042 2 Rear Wheel Pivot Bolt
20 8400155 1 Rear Step, L.H.
21 8400156 1 Rear Step, R.H.
22 8400157 2 Rear Step Strap
23 8400158 1 Walkway
24 3800041 17 Zerks 1/8” Pipe (Straight)
25 4800035 4 3/4’" x 2" Clevis Pin
26 4800044 2 5/32" x 1-1/2" Cotter Pin
27 4800107 2 1/8” Hair Pin
28 4800103 10 1/4" x 2" Cotter Pin
29 4900015 2 1 N.C. Lock Nut
30 4800017 1 3/4” x 3" Bolt
31 4800115 3 3/4" x 2-1/2" Boit
32 4300063 4 3/4” x 47 Bolt
33 4500013 4 3/4” Lock Nuts
34 5000012 4 =i4”" Lock Washer
35 4900004 4 3/4” Nut
36 4800096 4 5/8" x 6" Boit
37 4800158 2 518" x 4-1/2"" Bolt
38 4800010 8 5/8" x 2" Bolts
39 4800106 1 5/8" x 1-1/2” Boit
40 5000002 12 5/8" Flat Washer
41 5000003 11 5/8" Lock Washer
42 4900005 10 5/8” Nut
43 4900012 4 5/8" Lock Nut
44 4800141 4 1/2" x 4-1/2” Bolt
45 4800082 2 1/2” x 1-1/2" Boit
46 4800018 4 1/2"” x 1-1/4” Boit
47 5000004 6 1/2"" Flat Washer
48 5000006 8 1/2" Lock Washer
48 4900001 10 1/2" Nut
50 4800003 8 3/8” x 1" Boit
51 5000001 16 3/8" Flat Washer
52 5000019 8 3/8" Lock Washer
53 4900002 8 3/8" Nut
54 8400159 2 Side Platforms



1000 DRILL WHEEL AND HUB ASSEMBLY




1000 DRILL WHEEL AND HUB ASSEMBLY

ltem Part No. Qty. Description

1 29000865 1 Grease Seal

2 2900066 1 Cone Inner

3 2900067 1 Cup inner

4 2900068 1 Hub 6 Bolt

£ 2300017 1 Cup Outer

6 2900018 1 Cone Outer

7 2900047 1 Washer

8 3000012 1 Nut

9 3000005 1 Cotter Pin

10 2900048 1 Dust Cap

i) 2800001 1 Wheel 14" 6 Bolt

12 2600013 1 Tire 9.5L x 14

13 2700009 1 Tube

14 2900010 6 Wheel Bolt

15 8400133 1 Swivel Wheel Frame
16 8400134 1 Rear Wheel Spindle Weldment

Note: Iltems 15, 16 Also Found In Main Frame Page 1 and 2



1000 DRILL DRIVE/ASSEMBLY




1000 DRILL DRIVE ASSEMBLY

tem Part No. Qty. Description

1 8400135 1 Drive Wheel Mount Paired Row
2 8400136 1 Drive Wheel Mount Plate Paired Row
3 8400137 1 Drive Wheel Mount 7" Spacing
4 8400138 2 Drive Wheel Mount Straps 7' Spacing
5 8400026 2 Spring Guide (Short)

6 8400025 2 Spring Guide (Long)

7 6100039 2 Spring

8 8400139 2 Spring Rod

9 8500018 1 Pin 1" x 8-3/8”

10 8400140 1 Drive Wheel Fork

11 8500005 1 Drive Wheel Shaft

12 1900009 6 1’ Cast Flange Bearing

13 6200005 6 1/4” Key - 1-1/2" Long

14 2800018 1 Wheel 12" - 4 Bolt

15 2600019 1 Tire 4.80 x 12 Stud Tread

16 3600103 2 GRW 1" Yoke

17 3600104 2 GRW Cross and Brg.

18 3600105 1 LGW Tube w/Yoke

19 3600106 1 LGW Shaft w/Yoke

20 3600102 1 LGW Power Shaft Comp.

21 1800003 2 1" Pillow Block Bearings

22 8400141 2 Chain Tightener (Bearing Slides)
23 8500019 1 Shaft 17 x 11"

24 1000029 3 5014 Sprocket 1’’ Bore

25 1100124 1 2050 Chain - 97 Links

26 1100111 1 2050 Conn. Link

27 1000062 1 5036 x 1"’ Sprocket

28 1000039 1 Idier Sprocket

29 8400142 1 ldler Spacer 1" OD x 1-1/4" Long
30 8500020 1 Acre Counter Shaft 1" x 12-3/4"
31 1100053 1 No. 50 Chain 45 Links

32 1100059 1 No. 50 Connector Link

33 8400143 1 idler Block Mount

34 2000016 1 Wood Idier Block

35 1000065 1 5018 Sprocket 1’ Bore

36 8500022 1 Shaft 17’ x 25-1/2"" Banding Tank
37 8500023 1 Shaft 1" x 29-3/4"" Standard Tank
38 5000002 4 5/8'" Flat Washer

39 4900005 9 5/8" Nuts

40 2000003 5 5/8" Lcck Washer

41 4800032 4 5/8" x 5" Bolt

42 4800054 2 5/8"" x 3-1/2" Bolt

43 4800103 2 1/4” x 2" Cotter Pin

44 4800082 4 1/2” x 1-1/2"" Bolt

45 4900014 4 1/2”" Lock Nut

46 4800028 1 3/8" x 2-1/2" Bolt

47 4800053 1 3/8" x 1" Bolt

48 4800098 12 3/8" x 1-1/4" Bolt

49 5000001 9 3/8" Flat Washer

50 5000018 18 3/8" Lock Washer

51 4900002 18 3/8" Hex Nut

52 4800146 4 3/8" x 2" Bolt



1000 DRILL TANK DRIVE

10



1000 DRILL TANK DRIVE

ltem Part No. Qty. Description R
1 8400074 3 Sealer Plate

2 2200002 3 1-1/4" ID Lock Collar

3 8400070 3 Bracket w/Brg. (Complete)

4 8400071 3 Drive Sprocket w/Sqg. Hole Sleeve
5 2000016 2 Wood Block ldler

6 8400174 2 Spacer 17 x 17 2" Long

7 1100125 1 No. 50 Chain 81 Links, Rear Tank
8 1100126 1 No. 50 Chain 70 Links, Front Tank
9 1100059 2 No. 50 Chain Conn. Link

10 1000029 2 5014 Sprocket

11 8400175 1 Drive Shield Rear Tank

12 8400176 1 Drive Shield Front Tank

13 1900010 2 1" Cast Flangette

14 6200005 2 1/4" x 1-1/2"" Key

15 4800197 2 3/8" x 3-1/2"" Bolt

16 4800098 8 3/8"" x 1-1/4” Bolt

17 4800167 6 3/8"” x 1-1/4"” Socket Head Screw
18 4800168 3 3/8” x 1-3/4" Carriage Bolt

19 4800053 3 3/8" x 1" Carriage Boit

20 5000001 4 3/8"" Flat Washer

21 5000019 22 3/8" Lock Washer

22 4900002 22 3/8"" Hex Nut

11



RUN ASSEMELY SEEDING AND BANDING RUN

@/if’@?if@ VUBULIED))
A\

N — _'[ < \@ ' /

Vs o
™ @/ £ /S

AN
Va4
;o

N

LEFT HAND
SHOWN

12



RUN ASSEMBLY SEEDING AND BANDING RUN

ltem Part No. Qty. Description ~
Per
Run

1 8400046 1 Run Front Frame

2 8400047 1 Spring Rod

3 8400025 1 Spring Guide (Long)

4 8400026 1 Spring Guide (Short)

5 6100039 1 Spring Seeding Run

6100041 ] Spring Banding Run

6 8400164 1 Upper Link

7 8400165 1 Lower Link

8 8400167 4 Lift Link Bushings

g 8400168 1 Run Rear Frame

10 7500132 1 Run Boot No. 50 Laft Hand shown

10A 7500131 Run Boot No. 52 Right Hand

11 7500129 2 18" Coulter (Complete) See Page 24

12 7500130 1 Scraper (Complete) L.H. not shown see page 24
13 7500133 1 Scraper (Complete) R.H. not shown see page 24
14 5000009 4 Shim Washer

15 4800159 2 5/8" x 2-1/4" G5 Narrow Head (Special)
16 4900012 6 5/8"" Lock Nut

17 4900005 2 5/8"" Hex Nut

18 5000002 1 5/8’" Flat Washer

19 4800032 4 5/8" x 5 Bolt

20 4800040 4 7/16" x 1-1/2"" Bolt

21 5000016 8 7/16"" Flat Washer

22 4900035 4 7/16"" Lock Nut

23 7500097 2 Hose No. 12125

24 7500098 4 Hose Clamps R-24

The Following Parts Are Used On Seeding Runs Only

26 8500011 1 Packer Whee! Pivot Pin

27 7500044 1 5/16" Klik Pin

28 8400169 1 Packer Wheel Depth Rod

29 8400170 1 Packer Wheel Frame

30 7500066 1 Packer Wheel (Complete) See Page 25
31 4800006 1 1/2" x 4" Bolt

32 4800014 1 1/2"” Lock Nut

33 4800063 1 3/4” x 4" Bolt

24 4900013 1 3/4” Lock Nut

35 5000005 9 3/4” Flat Washer

36 4800157 2 3/16" x 2" Cotter Pin

13



LOW CLEARANCE RUN ASSEMBLY

SEEDING AND BANDING

NMOHS
(NVH L1431

14



LOW CLEARANCE RUN ASSEMBLY
SEEDING AND BANDING

Item Part No. Qty. Description
Per
Run
1 8400046 1 Run Front Frame
2 8400047 1 Spring Rod
3 8400025 1 Spring Guide (Long)
4 8400026 1 Spring Guide (Short)
5 6100039 1 Spring Seeding Run
6100041 1 Spring Banding Run
6 8400171 1 Upper Link (Low Clearance)
7 8400165 1 Lower Link
8 8400167 4 Lift Link Bushing
9 8400172 1 Run Rear Frame (Low Clearance)
10 7500132 1 Boot No. 50 Left Hand shown -

10A 7500131 Run Boot No. 52 Right Hand

11 7500129 2 18" Coulter (Complete) See Page 24

12 7500130 1 Scraper (Complete) L.H. not shown see page 24
13 7500133 1 Scraper (Complete) R.H. not shown see page 24
14 5000009 4 Shim Washer

15 4800159 2 5/8” x 2-1/4” G5 Narrow Head {Special)

16 4900012 6 5/8"” Lock Nut

17 4900005 2 5/8"" Hex Nut

18 5000002 1 5/8" Flat Washer

19 4800032 4 5/8" x 57 Bolt

20 4800040 4 7/16" x 1-1/2"" Bolt

21 5000016 8 7/16"" Flat Washer

22 4900035 4 7/16"" Lock Nut

23 7500097 2 Hose No. 12125

24 7500098 4 Hose Clamp R-24

The Following Parts Are Used On Seeding Runs Only

26 8500011 1 Packer Whee! Pivot Pin
27 7500044 1 5/16" Klik Pin
28 8400169 1 Packer Wheel Depth Rod
29 8400170 1 Packer Wheel Frame
30 7500066 1 Packer Wheel (Complete) See Page 25
31 4800006 1 1/2" x 4 Boilt
32 4900014 1 1/2"” Lock Nut
33 4800063 1 3/4" x 4" Bolt
34 4900013 1 3/4" Lock Nut
35 5000005 9 3/4" Flat Washer
2

36 4800157 3/16” x 2" Cotter Pin

15



AUTOMATIC RESET ANHYDROUS

16



AUTOMATIC RESET ANHYDROUS COULTER

ltem Part No. Qty. Description

1 8400160 1 Coulter Shank

2 8300275 1 Pivot Bracket

3 8300267 1 Adjustable Bushing

4 4800075 1 5/8" x 1" Sq. Head Set Screw
5 8300268 1 Spring Rod

6 4800035 1 3/4" x 2" Leitzke Pin

7 48C72050 2 3/16" x 1-1/2” Cotter Pin

8 6100021 1 Spring 3-1/2” x 8-1/2”

9 8300269 1 Spring Retainer

10 3800041 1 1/8" Straight Zerk

11 4800066 2 5/16" x 2" Cotter Pin

12 5000007 1 1-1/4” Narrow Rim Machine Bushing .
13 3400161 1 Coulter Arm

1 7500089 1 18" Couliter

1 2900034 1 Hub

16 2900031 1 Seal

17 2900032 2 Bearings

18 2900036 -1 Nut

19 2900037 1 Dust Cap

20 43900018 4 Flange Nuts 1/2” N.F.

21 5000005 1 3/4” Flat Washer

22 4800004 2 3/4”" Hex Nuts

23 4800041 4 1/2”" x 5" Grade 5 Bolt

24 5000006 6 1/2"” Lock Washer

25 4900001 6 1/2"" Hex Nuts

26 8300271 1 Hub Shield

27 2900035 1 Washer

28 4800114 2 1/2" x 2" Bolt

29 8400162 Anhydrous Knife with Liquid Fertilizer
30 8400163 Anhydrous Knife with Dry Fertilizer
31 8400125 Anhydrous Knife

17



TANK ASSEMBLY

33 41
|
L

TANK MOUNT —__

MAIN FRAME
N\




TANK ASSEMBLY

Iltem Part No. Qty. Description

1 8400173 1 Tank Welidment

2 8400107 2 Tank Cover

3 8400003 -4 Tank Cover Spring Rod

4 6100017 4 Tank Cover Spring

5 8400004 2 Tank Cover Spring Retainer L.H.
8400005 2 Tank Cover Spring Retainer R.H.

6 8400114 2 Control Plate, 7’’ Spacing
8400115 2 Control Plate, Paired Row

7 8400007 8 Control Plate Guide

8 5100031 6 Control Plate Guide Spring

9 5000033 6 Guide Washer

10 5100002 20 Springs

11 8400110 2 Clean Qut Plate

12 8400111 4 Feed Wheei Covers

13 7500106 36 Feed Wheel Complete

14 7500007 36 Feed Wheel Left Half (Marked L)

15 7500008 - 36 Feed Wheel Right Half (Marked R)

16 7400066 144 Feed Wheel Retainer Clips

17 7500107 36 Hose Clamp

18 8400011 6 Feed Wheel Cover Hold Down

19 6100002 6 Wheel Cover Hold Down Spring

20 7500110 -4 Cast Bracket w/Brg. Complete

21 7500108 4 Cast Bracket

22 7500109 4 Steet Brg. w/Hole

23 5000036 4 Retainer Washer

24 4800169 2 1/4” x 1-1/8" Rolled Pin

25 5000027 4 Washer, 1-3/8 OD x 7/8 ID

26 4800050 2 3/16" x 1-1/2" Cotter Key

27 8500017 2 Shaft Right Side, 38-7/16"

28 8500014 2 Shaft Center, 33-1/16"

29 8500016 2 Shaft Left Side, 34-1/2”

30 8400099 4 Seed Cup End Section

31 8400100 4 Seed Cup Center Section

32 8400016 8 1/2” Flat Washer w/40 Degree Brk.

33 4800044 8 5/32" x 1-1/2” Cotter Key

34 4800156 6 3/8" x 3” Hex Boit

35 4900023 7 3/8” Plastic Insert Lock Nut

36 4800053 26 3/8"" x 1" Carriage Bolt

37 4800012 6 3/8’" x 1-1/4"" Carriage Bolt

38 5000001 20 3/8” Flat Washer

39 5000019 40 3/8" Lock Washer

40 4800C02 40 3/8”" Hex Nut

41 4800003 9 3/8” x 1"’ Hex Boilt

42 4800198 6 5/16"" x 3-3/4" Bolt

43 5000022 6 5/16"" Lock Washer

44 4900011 6 5/16"" Lock Nut

45 4800082 18 1/2" x 1-1/2"" Bolt

48 4800007 8 1/2" x 2" Bolt

47 4900014 26 1/2"" Top Lock Nut

48 5000016 46 7/16" Flat Washer

49 6500022 1 Calibration Decal, 7"’ Spacing
6500027 1 Calibration Decal, Paired Row

50 8400112 2 Clean Out Handle

51 7500134 4 Grommet

52 4800068 4 1/2"" x 3" Bolt

53 5000004 12 1/2" Flat Washer

19



BANDING TANK ASSEMBLY

g
0/
o8 _1¥

o

Dm/n_“

E N JNVHd NIV

P
EID
05—
oY \\\m

20



BANDING TANK ASSEMBLY

item Part No. Qty. Lescription

1 8400198 1 Banding Tank Weldment

2 8400107 1 Tank Cover

3 8400003 2 Tank Cover Spring Rod

4 6100017 2 Tank Cover Spring

5 8400005 1 Tank Cover Spring Retainer RH
8400004 1 Tank Cover Spring Retainer LH

6 8400214 1 Control Plate 7" Spacing Banding
8400215 1 Control Plate, Paired Row Banding

7 8400007 3 Control Ptate Guide

8 6100031 3 Control Plate Guide Spring

9 5000033 3 Guide Washer

10 6100002 10 Springs

11 8400110 1 Clean Out Plate

12 8400112 1 Clean QOut Plate Handle

13 8400089 2 Seed Cups End Section

14 8400198 1 Seed Cups Left Center Section

15 8400200 1 Seed Cups Right Center Section

16 8400011 3 Wheel Cover Hold Down

17 5100002 3 Wheel Cover Hold Down Spring

18 8400111 2 Feed Wheel Cover

19 7500106 <] Feed Wheel Complete

20 7500007 9 Feed Wheel - Left Half (Marked L)

21 7500008 9 Feed Wheel - Right Half (Marked R)

22 7400066 36 Wheel Retainer Clips

23 7500107 9 Hose Clamp

24 8500016 1 Shaft - Left Side 34-1/2"

25 8500014 1 Shaft Center 33-1/16"

26 8500017 1 Shaft - Right Side 38-7/16"

27 7500110 3 Cast Bracket w/Bearing Complete

28 7500108 Cast Bracket

29 7500109 Steel Bearing w/Hole

30 5000026 Retainer Washer

31 4800169 1 1/4” x 1-1/8”" Rolled Pin

32 5000027 2 Washer 1-3/8"" OD x 7/8” ID - 18 GA

33 4800050 1 316" x 1-1/2” Cotter Key

34 4800044 4 5132'" x 1-1/2" Cotter Key

35 4800003 4 3/8"" x 1" Hex Bolt

36 48000583 13 3/8”" x 1"’ Carriage Bolt

37 4800012 3 3/8” x 1-1/4” Carriage

a8 50C0C001 21 2/8" Flat Washer

39 5000018 18 3/8" Lock Washer

40 4800002 23 3/8’" Hex Nut

41 4900023 4 3/8"" Lock Nuts

42 4800156 3 3/8" x 3" Hex Bolt

43 4800198 3 5/16"" x 3-3/4" Bolt

44 4900011 3 516" Lock Nut

45 4800007 13 1/2” x 2" Hex Boilt

46 4500014 17 1/2” Lock Nut3elf Locking

47 5000016 23 7/16" Flat Washer

48 8400016 4 1/2” Flat Washer w/40 Degree Brk

49 49000868 4 1/2” x 3” Hex Bolt

50 5000004 12 1/2" Flat Washers

51 7500134 4 Grommet

21



SEED AND FERTILIZER SETTING ASSEMBLY

Item Part No. Qty. Description
Per
Drill
1 8400060 2 Calibration Handie
2 1900013 4 2 Hole Cast Flangette 3/4”
3 7500071 2 Calibration Pointer Nut
4 7500072 2 Calibration Control Plate Nut
5 7500073 2 Calibration Shaft
6 8400061 2 Calibration Scale Plate
7 5500015 1 Calibration Scale Decal - Grain
TA 65500017 1 Calibrations Scale Decal - Fertilizer
8 4800008 8 5/16" x 3/4" Carriage Bolt
9 5000022 12 5/18"" Lock Washer
10 4900003 12 5/18" Hex Nut
11 4800013 4 5/16" x 1"’ Hex Boilt
12 5000039 2 1-1/4” OD x 13/16" ID x .110 Washer
13 5000023 12 5/16" Flat Washer

22



1000 DRILL BALLAST BRACKETS

Item Part No. Qty. Description
1 8400177 4 Saddie
2 8400178 4 Tie Strap
3 4800184 4 3/4” L-Bolt 5-1/4” x 6-1/4"
4 5000005 4 3/4” Flat Washer
5 5000012 8 3/4”" Lock Washer
6 49800004 8 3/4”" Hex Nut
7 4800146 8 3/8"” x 2" Hex Bolt
8 5000019 8 3/8" Lock Washer
9 4900002 8 3/8"" Hex Nut
2
— /
8

23



DISK ASSEMBLY item _ Part No. Qty. Description

1 7500137 1 Disk 18”

2 2000030 1 Bearing

3 7500139 1 Pilot (Bearing Sleeve)

4 7500138 1 Hub (Bearing Cage)

5- 2900031 1 Seal

6 5000009 1 Shim Washer

7 8400179 1 Cupped Washer (Cap)

8 4800161 6 1/2" Socket Head Screws
9 4900014 6 1/2" Lock Nuts

RIGHT HAND LEFT HAND

CASTING NO. 50 {7500131) FOR CASTING NO. 52 (7500132)
7500133 - Scraper Complete 7500130 - Scraper Complete
7500135 - Wheel 7500135 - Whesi

24



PRESS WHEEL ASSEMBLY

Steel

Part Nc. Qty. Description
1 8400105 1 Packer Wheel, Steel Round
2 5000010 1 Spacer Washer, 1-5/8” x 3/4” x .090
3 2100006 4 3-Hole Fiangettes
4 2000004 2 Bearing, 3/4”
5 7400044 2 Bearing Shield
6 4800071 3 Bolt, 5/16”" x 1-1/4”, Gr. 5
7 5000015 3 Star Washer, 5/16"
8 4800017 3 Hex Nut, 5/16"
9 7500066 1 Packer Wheel (Complete)

1

ltem Part No. Qty. Description
1 2600015 1 Tire
2 2000018 2 Bearing, 5/8"
3 2800019 2 Wheel Halves
4 4800164 9 3/8" x 3/4” Hex Bolt
5 5000019 9 3/8'" Lock Washer
6 4900002 9 3/8"7 Hex Nut
7 7500079 1 2” x 13" Wheel Complete

25



‘Buioeds mol
paited 1o} 18jU8D B0y 0} iBjU8s 8joY , . p/E-LYy S

sulp Bunosuuoo o Buioeds |/ 10 J8JUBD Bj0Y 0)
181U82 8|0y , ¥/ /b SI € "ON wal juij Bunosuuo) |

1000 DRILL REAR STABILIZER

‘g 310N

\V 9JON 8aS

Q1497 J0 Jeay

y/e-1b ury Bunosuuo) s £1200v8 Li

o X1 uld 3 ¥2000S8 Ot

SJPie-E X bl Uld 1800 £ £21008Y 6

LP-0L X1 Uld l 8000058 8

INN . F/E 2] 00006V L

18UsSBM 4207, b/E 8 210000S§ 9

lsysep ield ..p/E v §00000S S

P9 X PG 108 it 4 81008Y 1%

‘Buioeds mo: paled 1oy uede | p/1-4p v16-29 ur Bunosuuo] L 2810098 £
sawlely |jup eoeds 1o Buioeds .,/ wnop 1By i 18100v8 Z
10} 1tede | p/1-£G sawey (jp aoedg UNOW 387 1 0810098 s
'V JLON uonduosaQg g STe) ‘ON MEd wayy

26



‘giqissod se lede Jej se sdwejo 8jqnop wnoy
‘Buioeds -9 mod pailed o} Wede i sieq |00} 8cedg
‘Buioeds |,z 10} yede | g sieq |00} 8oedg

'V 310N
$)
v 810N 998 $) /
/A \)
\V/ O
1] ey
i
f i
Buioedg .,/ 104 patensny| s __ __
1 1 Z _
! | ‘_ N
i ! N h\
LN dweld e|qnoq 14 98100v8 at
4o ..v/t-L X QO . p/i-G Hog-1 ..p/E v 661008Y ot
\_ Aoy 101100 .2 X, 9L/E b L51008Y 6
Uld SIABID & X .} L 581008Y 8
v \ INN X8H b/ 91 00006V /
- W / J8USBM 3207 ,.b/E 91 2100008 9
/ 18ysep 1eld |, .p/e 8 5000005 S
a0 .v/L-§ X A0 b/L-S Hog-1 .p/E v £8100¥8 v
, Buiysng @i ..} x 4O ..2/}-L b S8100t8 £
1821|1qBIS 8[eUIo ! ¥8100¥8 Z
18Z|iqels s(ep L £8100v8 L

uonditosaq ‘A ‘ON Hed way

10
H3ZITgvy.ls LNOH4 T11Ha 0001

Jeq (00} BUIPUBY puIyaq I8ZIIGe]S JUNOW 'ajiuy SNOIPAYUR YlIM S|P 104
‘UoIBASN)|I 898G JBQ [00} Buipueq JO Juol) Ul 18Z1jigels Junow ‘sisuado buipueq adA) 9sIp yim |j1ip 104 31 ON

27



1000 DRILL TOW HITCH

Banding Tank Mount-—

28



1000 DRILL TOW HITCH

SHIPPING LIST

Item Part No. Qty. Description

1 8400187 1 Mounting Frame

2 8400188 1 Tow Hitch

3 8400189 1 Rear Brace

4 8400190 1 Rear Brace Mount

5 8400191 1 Front Brace

6 8400192 2 Hold Up Straps

7 8500026 1 5/8" x 8" Pin with 3/16" Cotter Pin installed
8 4800107 1 1/8’" Hair Pin

9 8500025 2 Hinge Pin 1" x 5-3/4”

10 4800103 4 1/4" x 2" Cotter Pin

11 4800199 1 3/4” |-Bolt 5-1/4” O.D. x 7-1/4” O.D.
12 4800200 4 3/4"" L-Bolt 5-1/4” O.D. x 8-1/4” O.D.
13 5000005 5 3/4”" Flat Washer

14 5000012 10 3/4" Lock Washer

15 4900004 10 3/4” Hex Nut

16 4800158 1 5/8" x 4-1/2" Bolt

17 4800144 1 5/8"" x 6-1/2” Bolt

18 4800106 2 5/8" x 1-1/2"' Bolt

19 4900012 2 5/8"" Lock Nut

20 5000002 1 5/8" Flat Washer

21 5000003 2 5/8" Lock Washer

22 4900005 2 5/8" Hex Nut

29



3 DRILL HITCH LIFT - 4 DRILL HITCH LIFT

- L

20 \o f\ @ @\14 s

30



HITCH LIFT 3 DRILL

Item Part No. Qty. Description
1 8300293 1 Lift Frame
2 8300294 1 Lift Mount Strap 2" x 6"
3 5800003 1 Winch
4 5600011 1 1/4 Cable 12’ Long
5 5500001 1 Cable Sheaves
6 4800030 1 5/8" x 2" Clevis Pin
7 4800123 1 1/8" x 1-1/2"" Cotter Pin
8 4800027 2 1/4’" Cable Clamp
9 7500121 1/4” Cable Thimble
10 8300356 1 | Bolt
11 8300295 1 Hoid Up Bar 2" x 11-1/2”
12 8300296 1 Hold Up Bar Mount 4-1/2"" Long
13 8300297 1 Hold Up Bar Strap 4-1/2” Long x 2"
14 4800054 1 5/8" x 3-1/2"" Bolt
15 4900005 4 5/8" Nuts
16 4800006 2 1/2” x 4" Bolt
17 4800080 2 1/2"”7 x 7 Bolt
18 5000004 4 1/2”° Flat Washer
19 5000006 6 1/2"" Lock Washer
20 4900001 6 1/2” Hex Nut
21 4800017 2 3/4” x 3" Bolt
22 4800003 3 3/8" x 1" Bolt
23 5000001 6 3/8” Flat Washer
24 5000019 3 3/8’" Lock Washer
25 4900002 3 3/8”" Hex Nut
26 8300298 1 Hold Up Bar Mount 6 Long
27 8300299 1 Hoid Up Bar Strap 6 Long x 2"
28 4800077 2 1/2" x 5-1/2" Boit
29 5000012 2 3/4" Lock Washer
30 4900004 2 3/4" Nut
4 DRILL HITCH LIFT
SAME AS ABOVE EXCEPT
Item Part No. Qty. Description
26 8300286 1 Hold Up Bar Mount 4-1/2” Long
27 8300297 1 Hold Up Bar Strap 4-1/2” Long x 2"
2

28 4800006 1/2" x 4" Bolt

31



1000 DRILL SINGLE HITCH

3/16"7 Cotter Keys

/

N\

-
17 x ’OV“"/X

Hitch Pin N
P

™ Single Hitch

Description

Iltem Part No. Qty.

1 8300327 1 Hitch

2 8500008 1 1" x 10-1/4"" Hitch Pin
3 4800157 2 3/16" x 2" Cotter Key

1000 DRILL 2 DRILL HITCH

’o\\

ol _
A
| ]
@“/gl]\l‘\)
) ;“j'f |

1)
81
10 ltem Part No. Qty. Description
3 11 1 8400193 1 Hitch
2 8300329 6 Hose Clamp
3 4800142 .6 3/8" x 1-3/4"" Bok
4 5000019 6 3/8” Lock Washer
/ 5 4800002 3] 3/8" Hex Nut
o 6 8600025 2 1" x 87 Hitch Pin
- 7 8300330 1 Hose Minder
8 8300331 1 Hose Minder Strap 1-1/2" x 6
T—l 9 4800141 2 1/2" x 4-1/2” Hex Bolt
' *.‘ 10 5000006 2 1/2" Lock Washer
6  HITCH PINS 11 4900001 2 1/2" Hex Nut

wW
N



1000 DRILL 3 DRILL HITCH

4 3
5 \ 7
AN /
14or 8 -]
16 ]
g |
1
1ol 5
10 -7 0 o
2 N -7 L~ I=fin
Ve & 2
11\9@9‘ © 6
)
IF—-[ B J
,L‘K
17 HITCH PIN
Item Part No. Qty. Description
1 8400194 1 3 Drill Hitch Center Section
2 8400195 2 Hitch Wing
3 8400196 1 Hitch Block
4 8300341 1 2" OD x 1.028 ID 3/8" Thick Washer
5 4900015 5 1’" Nylon insert Nut
6 4800187 4 1" x 6" Hex Bolt -
7 8600026 1 1" x 8’" Hitch Block Pin
8 8300335 2 Hose Minder
9 8300336 2 Hose Minder Channel
10 8300331 2 Hose Minder Strap
11 4300001 5] 1/2"" Hex Nut
12 5000006 6 1/2"" Lock Washer -
13 5000004 4 1/2"" Flat Washer
14 4800077 2 1/2” x 5-1/2" Bolt
15 4800018 2 127 x 1-1/4" Bolt
16 4800188 2 1/2" x 47 Bolt
17 8600025 3 1" x 6" Hitch Pin

33



1000 DRILL 4 DRILL HITCH

ltem Part No. Qty. Description

1 8400197 1 4 Drill Hitch Center Section
2 8400195 2 Hitch Wing

3 8400196 1 Hitch Block

4 8600026 1 1" x 8" Hitch Block Pin

5 8300341 1 2 OD x 1.028 1D 3/8" Thick Washer
6 4800015 5 1" Nylon Insert Nut

7 4800187 4 1" x 6" Hex Bolt

8 8300335 2 Hose Minder

9 8300336 2 Hose Minder Channel

10 8300331 2 Hose Minder Strap

11 4300001 6 1/2" Hex Nut

12 5000006 8 1/2"" Lock Washer

13 5000004 4 1/2" Flat Washer

14 4800077 2 1/2" x 5-1/2"" Bolt

15 4800018 2 1/27 x 1-1/4" Bolt

16 4800188 2 1/2" x 4" Bolt

17 8600025 4 17 x 6" Hitch Pins

34




1000 DRILL

SINGLE DRILL DEPTH
CONTROL HYDRAULICS

ltem Part No. Gty. Description
A 4100039 2 3" x 8" Cylinders
B 3700113 2 162" - 1/2"" Hose
C 3700114 2 174" - 1/2” Hose
D 3800008 4 90 Degree Street Elbow
1000 DRILL
TWO DRILL DEPTH
CONTROL HYDRAULICS
ltem Part No. . Qty. Description
A 4100039 4 3" x 8" Cylinder
B 3700115 2 282" - 1/2" Hose
C 3700103 2 306" - 1/2"" Hose
D 3700061 4 132" - 1/2"" Hose
E 3800086 4 1/2” x 1-1/2" Nipples
F 3800009 4 1/2” Tees

NOTE: Ball valves may be added to lift

cyiinders to operate drills
individually.

O\ /

:ﬁ_

sl

T
=7
|4

35

OO eD




“Aljenpiaipu
MOy palied i s|jup e1eiado o} s18puljho
_ 1_,— W 01 G30ay 8a Aew $eABA jieg (3LON

fuioedg |,/ T

i MOy palied

=

0 b4 [

‘ |
_ 11 — 1l : I _ T1 _
_ _ ( J
a a
] HH%AH v —
N sl
H ; N
a
Lo
sasl 2/l 8 600008€ 4
seiddiN ,.2/1-L X .2/} 8 $80008€ 3
8SOH .2/} - ..2E} 8 19000.€ a
8SO0H .2/} - .,282 z S1100.LE 0
|2 8SOH ,,2/L - 852 2 9110028 g
&} siepujhy .8 X .€ 9 6200011 v
uondussea Mo ONMed  wal
7~ AN
"% SOINYHAAH TOHLNOD
) HLld3d 71idd 33dHL

36



MOy payedy ———pr————— MOH Daled

oo mu.o e
— fBuoeds ,,J Buioeds ../
] L __J I
T L1 | 0 1L

_J._JT
—

_r
L | |

. ,_“:Pv: ‘ ,ﬂw\uﬂu
— — m -
=i L _QT N\l _|F=

see] ,.2/I 2t 600008€ 4
solddiN ,2/1-1 X ,.2/1 2L 980008€ 3
8soH .2/l - .26} 4} 19000.LE a
i 8SOH ,.2/1 - ,.2¥E 2 2Lio0.Le 0
8sOH ,.2/1 - ..8i¢ z ¥0100.E 2
siepulihy .8 X ,.£ 8 6€0001 Y v
I uopdiiasag ‘Ao "ON Hed way|
-
Iuv-r_/ SOINVHAAH TOHLNOD
28 89 H1ld3d ._._En_ HNOA

111dd 0001

37



1000 DRILL
ACRE COUNTER

INSTALLATION:
1. Turn acre counter into threaded hole in end of acre counter shaft. (See illustration)

\\ K\ Acre Counter Shaft

W
A Gfl\ ‘
’ 3 ",' \ - -
pd Wap i\?\‘\\‘\/ll' ‘
. Uy ) \\ ]
< Grain Tank Drive \\L)» / /
A Chain ) Pl '
™~

/

7

Acre C:o‘unter

N

7500136 Acre Counter (794 Re’

38



